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Main products Spare part list

5911248903 155073 - 0162 - MP132-42 alter Motor - bis 7 - 2021

Spare Description additional Item Abb. ConstructStatus
5911240001 Bolt Part A1 1 A *

3911202002 Dish Washer A10 2 A

5911240002 Gasket for Blade Attachment 3 A




Main products

Spare part list

5911248903

petrol lawnmower
MP132-42 scheppach
(DIY)

5911248903 155073 - 0162 - MP132-42 alter Motor - bis 7 - 2021
Spare Description additional Item Abb. ConstructStatus
7911200625 mowing / mulching blades 420mm 4 A *
7911200625 mowing / mulching blades 420mm 4 A Scheppach
Verpackung

5911240003 Knife Holder with washer and flat key 5 A *
5911240011 hose connection with O-Ring and ratchet nut with 6,7,13 A *

flange M14x1,5
02098504 selflocking nut M6 galvanized DIN985 9 A *
5911248010 axle plate 10 A *
02093346 hexagon bolt M6x16 8.8 933 VZ 11 A *
5911241011 Pentagon Nut with Screw M8x35 14,18,27 A *
5911248002 Engine cpl. 15 A *
02098503 hexagon bolt M5 selbstsichernd 16 A *
01679928 lock washer RS5 20 A RS5
5911249006 Torsional Spring Left 21 A *
5911249007 Axle for Rear Cover Sicherungsscheibe 01679928 22 A *
5911249008 discharge flap rear 23 A *
5911249009 Torsional Spring Right 24 A *
5911249010 Lower Handle 28 A *
5911249011 Cable Clip 29 A *
5911240018 Gas Throttle RAL3020 30 A *
5911238004 Push Rod cpl. Part A41+44 Schaumstoff @ 21 / 30 x 500 31,35 A *
02158703 CAP NUT M6 6 1587 VZ M6 32 A *
5911249012 Brake Cable 1210mm mit Z-Haken / Z-Haken 33 A *
02799127 Countersunk bolt M6x35 / DIN 7991 34 A *
5911241119 Screw M5x22 38 A *
5911249014 Grass box cover 40 A *
5911241122 Grass box cpl. 40,41,56,16,34,38 *
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5911248903 155073 - 0162 - MP132-42 alter Motor - bis 7 - 2021

Spare Description additional Item Abb. ConstructStatus
5911249019 Grass box net 41 A *
5911240012 Wheel Cover 177 42 A *
02098506 Hexagon nut, self-locking M10 43 A *
5911238027 connecting rod fixing bolt 44 A *
5911249018 Handle for Height Adjustment Schraube M6x14 45-47,11 A *
5911240024 Front Wheel Cover 2153 48 A *
5911248004 Rear Axle 49 A *
02098505 nut M8 rechts, verzinkt, DIN985 50 A *
5911249055 Height Adjuster Spring 313 x 184 52 A *
5911240017 Push Wheel @177 112,7 53 A *
5911273005 wave washer @20/13x1,8 54 A *
02012506 washer A8 -@8,4 / @16 x 1.6, Form A, 55 A *

verzinkt. DIN125

5911249020 Grass box frame 56 A *
5911248005 Front Axle 57 A *
5911238007 Wheel @200mmx55mm 58 A *
5911244038 velcro tape 1 set = 3 pcs. 0.Abb. A *
5911238015 Dipstick 2 B *
5911224028 oil drain screw cpl. M10x1,25 x 15mm 10,13 B *
3906201048 spark plug F6TC 17 B *
05007102 Ratchet nut M6 24 B *
5911249025 speed control 29 B *
5911249026 Cylinder Cranium 30 B *
5904602028 Fuel Hose 125mm @4,2/8x125mm 31 B *
5911248006 Piston 33 B *
5911248007 Piston Rings (1 Set =5 Pcs.) 260 36 B *
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petrol lawnmower
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Main products Spare part list

5911248903 155073 - 0162 - MP132-42 alter Motor - bis 7 - 2021

Spare Description additional Item Abb. ConstructStatus
5912311007 Connecting Rod Component 37 B *
5911249028 Crankshaft 39 B *
5911249029 Camshaft Assembly 41 B *
5911249030 Air Filter Element 46 B *
5911248008 Carburetor huayi DVO130 @16 47 B *
5911249024 Carburetor Gasket Set 4-teilig 48,49,51,27 B *
5911249032 Primer Anschluss @5 / 50 B *
5911247061 Muffler 80 x 80 x 55 52 B *
5911249034 Muffler Housing 53 B *
5911249035 Starterkit Assy 54 B *
5911249036 Motor Cover 55 B *
5911238046 throttle control spring with rod Feder 185mm 57,58 B *
5911249037 Fuel Tank 62 B *
5911240031 Fuel Tank Cap @60 63 B *
5911249038 Igniter ZD DV0130 64 B *
5911244085 flywheel 65 B *
5911248009 Brake Components with spring 66 B *
5912311020 Fuel Pipe cpl. @10/6x100 71 B *
5911247066 Muffler gasket 23,5/ 28 72 B *
5911249043 fuel filter 74 B *
5911249044 Gasket for Cylidner Head Cover 75 B *
5911249045 Air Filter Foam 0.Abb. B *
7911200715 engine oil SAE30 scheppach (DIY) 0.Abb. B *
7911200713 petrol can 5 Liter 0.Abb. B *

3904601093 sparking plug key with pin SW21 0.Abb. B *




5911248903

' ' petrol lawnmower
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Main products Spare part list
5911248903 155073 - 0162 - MP132-42 alter Motor - bis 7 - 2021
Spare Description additional Item Abb. ConstructStatus
01688802 CURVED WASHER 4x6,5 ST 6888 BK 4x6.5x15 0.Abb. B fur Schwungrad

1! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx



